
 

 

 

Expression of Interest  
Water Treatment Plant  
Denmar Correctional Center and Jail 
AEOI 0608 DCR2400000002 

  

 

 
May 9, 2024  

 



 

 

Contact Information/Firm Type 
Tetra Tech, Inc. 
661 Andersen Dr, Suite 200 
Pittsburgh, PA 15220 
 
Rangesh Srinivasan 
Senior Process Engineer 
513-496-6362 
Rangesh.srinivasan@tetratech.com      

Tetra Tech, Inc (Tetra Tech) has been a corporation for more 
than 50 years and has provided full lifecycle support for clients’ 
most challenging projects around the world. Our capacity 
encompasses more than 80 disciplines with engineers, 
scientists, and support staff to fulfill contracts in our markets, 
including air, water, environment, infrastructure, resource 
management, energy, and international development sectors.   

Tetra Tech is organized into two major business groups that 
align with our core markets and enhance the development of 
high-end consulting and technical solutions to meet our 
growing client demand:  

Government Services Group (GSG) provides consulting and engineering services worldwide for a broad range 
of U.S. government clients (federal, state, and local) and all activities with development agencies. Services 
include water and waste management, environmental restoration, international development, sustainable 
infrastructure design, and a broad range of civil 
infrastructure design for facilities, transportation, 
and regional and local development. 

Commercial/International Services Group (CIG) 
provides consulting and engineering services 
worldwide for a broad range of commercial and 
international clients. Services include 
management consulting, environmental 
remediation, geotechnical investigations, and 
design engineering. 

There have been no recent or materially 
significant proposed changes in ownership.  This 
year, Tetra Tech did acquire the RPS Group, Inc. 
For more information on our financials please see 
Tetra Tech, Inc. - Financials - Annual Reports. 

 

mailto:Rangesh.srinivasan@tetratech.com
https://investor.tetratech.com/financials/annual-reports/default.aspx


 

May 10, 2024  

Philip Farley 
Director, Engineering, Construction & Maintenance 
West Virginia Division of Corrections and Rehabilitation 
1409 Greenbrier Street 
Charleston, WV 25311 

RE: Expression of interest for a Water Treatment Plant at the Denmar Correctional  
Center  and Jail (AEOI 0608 DCR2400000002)  

Introduction 
As part of this project, Division of Corrections and Rehabilitation (DCR) is soliciting expressions of interest to 
provide architectural/ Engineering design to replace the existing water treatment plant and associated 
equipment at the Denmar Correctional Center and Jail (DCC&J) located in Pocahontas county. 

Project Scope includes the following main components: 

• Schematic design 
• Design development 
• Construction documents 
• Cost estimates 
• Construction bid services 
• Construction administration services 

 

Tetra Tech is a licensed Architectural/Engineering (A/E) firm in the State of West Virginia and has a long and 
successful track record of delivering design services on small and large water treatment projects. Tetra Tech is 
the industry leader in water treatment and has implemented a wide range of projects for public and industrial 
clients with the goal of treating the water to meet local, state and federal water quality standards. Tetra Tech 
has executed numerous surface water treatment projects for industrial and public sector clients that include 
upgrades and improvements to maximize use of available infrastructure as well as grassroots design of a new 
water treatment facility.  

Best Regards, 
 
 
 
 
 
Rangesh Srinivasan, PhD, PE 
Project Manager 
Tetra Tech 

 



 

 1  May 9, 2024 

STATEMENT OF QUALIFICATIONS 

For more than 50 years, Tetra Tech, Inc. (Tetra Tech) has provided full lifecycle support for clients’ most 
challenging projects around the world. Our capacity encompasses more than 80 disciplines with engineers, 
scientists, and support staff to fulfill contracts in our markets, including air, water, environment, infrastructure, 
resource management, energy, and international development sectors.  

In 2020 and 2021, a year marked by the world’s response to the global pandemic, Tetra Tech demonstrated 
that our unwavering focus is on our clients and our work, providing essential services in sustainable 
infrastructure, mine development and sustaining capital, environment, water, renewable energy, and 
international development.   

As we have grown, we have built upon our founders’ vision of a consulting and 
engineering company dedicated to Leading with Science®. This core 
philosophy enables us to safely deliver solutions to our clients that reduce cost, 
reduce risk, and deliver high-quality results. We continue to innovate and 
adapt to help our clients operate more efficiently and address changing 
environmental conditions.  

Tetra Tech offers our clients a trusted, reliable, financially stable partner. In 
2023 Engineering News-Record, the leading trade journal for our industry, 
ranked Tetra Tech number one in Water for 20 consecutive years. 

 

RECENT RECOGNITIONS 
Newsweek recognized Tetra Tech as one of America’s Most 
Responsible Companies 2022:  Tetra Tech was among 499 firms 
selected for the list out of more than 2,000 companies evaluated. We 
also ranked among the top 20 companies in the Professional Services 
category. This accomplishment was achieved through our 
commitment to our environmental, social, and governance (ESG) 
goals.   

Using Innovative Technology to Recharge the Groundwater in Southern California the Water 
Replenishment District of Southern California (WRD) selected Tetra Tech to design the ARC. Tetra Tech used 
multiple technologies to treat secondary effluent to a near distilled water quality and re-inject into the 
groundwater basin. The effluent will be treated at a higher level than drinking water with less impurities or 
constituents in the water, allowing for a high-quality groundwater recharge. 

Tetra Tech’s design included ultrafiltration, reverse osmosis, and ultraviolet technologies. The plant is designed 
to treat 14 million gallons of groundwater per day and is expandable to 28 million gallons per day. The facility 
includes an operation and learning center to teach the local community about water reuse and water education 
and includes space for events or seminars. The design also incorporates a stream that runs through the property 
and mimics the local river traveling into a recharge basin, which can be used as a learning tool. 
 
 
 
 
 



 

 2  May 9, 2024 

PROJECT APPROACH 

The overall objective of the project is to relace the existing DCC&J water treatment plant with the most 
technically feasible and cost-effective design. Because of the age and condition of the equipment, it will likely 
be challenging to reuse existing infrastructure. However, Tetra Tech will consider repairs and modifications 
where possible and consider the addition of new equipment as required.  

 

Key components of the treatment system include: 

• Raw water intake 
• Sedimentation/Flocculation Basin 
• Filtration Basin 
• Clear Well 
• Distribution Pumps 

 

The initial schematic design would be critical to address the issues currently being experienced at the facility 
and for longevity of the new plant. Tetra Tech proposes to perform a quick evaluation to identify potential 
options and support selection of the most feasible option for design. The first step is establishing a design basis 
that will identify the feed water quality and treatment requirements. Available plant operations data will be 
used for the design basis with additional sample data requested if needed. Once the design basis is established, 
Tetra Tech will perform an alternative screening to identify potential upgrade options to meet project goals. 
The options screening will include pros and cons as well as qualitative information of the costs associated with 
each option. Packaged tank/vessel based equipment could be considered in lieu of concrete basins to address 
maintenance and flooding issues currently being experienced at the facility. Tetra Tech will facilitate a 
workshop with the project stakeholders to select options for design development.  
 

Tetra Tech will advance the selected option to design engineering and develop the required deliverables to 
support the required cost estimates.  Tetra Tech will also support development of the vendor and construction 
bid packages per DCR requirements.   
 

 
 
 
 
 
 



 

 3  May 9, 2024 

Past Performance 

 

  

Project 1 

Project Name: Bailey Water Treatment Project 

Client Name: Consol Energy Client Address: Greene County, PA 

Client Contact Name:  Matt Petrovich Client Telephone: 724 416 8329 

Client Email: 
matthewpetrovich@consolenergy.com 

Project Value: $2 MM  

Scope/Project Description: 

Tetra Tech is currently working on a project to support installation of a potable water system at the Bailey 
Mine Portal in Aleppo Township in Greene County, PA. The 40 gpm treatment system would treat well water 
for potable water use at the portal building. Tetra Tech is providing permitting and engineering support on 
the project. Engineering scope includes conceptual design, detailed design and development of 
specifications and construction bid packages. The proposed treatment system will include filtration, 
greensand filtration and chlorination for treatment of the well water. The system will be designed to meet 
PA and federal drinking water standards. Permitting support includes development of the required permit 
applications.  

 

mailto:matthewpetrovich@consolenergy.com


 

 4  May 9, 2024 

 

 

Project 2 

Project Name: 7.0 MGD Lime Softening WTP 

Client Name: City of Bartow Client Address: Bartow, Fl 

Client Contact Name:  Ron Johnson Client Telephone: 863 534 0159 

Client Email : rjohnson@cityofbartow.new Project Value: $13.5 MM  

Scope/Project Description: 

The City of Bartow's existing water treatment facilities included a main water treatment plant (WTP) and an 
air base WTP. The majority of equipment at both of these facilities surpassed its normal useful service life, 
creating high operation and maintenance demands. In addition, treatment process equipment was 
obsolete and did not meet environmental and safety regulations. The City of Bartow's 10-Year Water 
System Master Plan prepared by Tetra Tech recommended a new raw water wellfield and lime softening 
WTP to meet the City's long-term water needs. In July 1998, Tetra Tech presented a preliminary design 
report, and initiated final design in September 1998. In March 1999, an optimization study of the treatment 
processes was completed to determine the chemical requirements for the new WTP. Final design was 
completed in November 1999, and construction was capped off in May 2002. The new WTP includes: 

 Four production wells w/vertical turbine pumps, each capable of 1,800 gallons per minute 

 Prechlorination for hydrogen sulfide removal 

 One cone-type solids contact clarifier to lime soften a design flow of 7.0 million gallons per day. 

 Chemical feed facilities for lime, wet and dry polymer, coagulant, chlorine, ammonia, polyphosphate, 
and carbon dioxide storage and feed equipment 

 A recarbonation basin to provide 2-
minutes of contact time for pH 
adjustment with carbonic acid at a 
design usage rate of 2,400 lbs/day 

 Four 400-square foot rapid-rate gravity 
filters with rate of flow control; the filter 
system includes a staged concurrent 
air/water backwash system, including 
10,000 gpm variable speed backwash 
pumps and 2,000 SCFM positive 
displacement backwash blowers 

 Two separate chlorine contact 
chambers with a detention time of 30 
minutes at design flow and a design 
chlorine usage rate of 500 lbs/day 

 

mailto:rjohnson@cityofbartow.new


 

 5  May 9, 2024 

Project 3 

Project Name: 4 MGD Water Treatment Plant 

Client Name: Ohio County Water District Client Address: Ohio County, Kentucky 

Client Contact Name:  Walt Beasley Client Telephone:   270 298 7704 

 Project Value: $11 MM 

Scope/Project Description: 

Tetra Tech designed an $11 million improvements project to build a new 4 MGD water treatment plant near 
Cromwell, Kentucky. The new plant replaces an existing 45-year-old, 2 MGD plant owned and operated by 
Ohio County Water District and offsets up to 1 MGD supplied by a local industry-owned water plant. 

This project included evaluation of purchasing water from Owensboro Municipal Utilities, including 
construction of a 20-mile transmission main, and purchasing water from Grayson County Water District. 
Although long-term regional benefits of the connection to Owensboro were significant, financial feasibility 
led to selection of the new plant alternative. Tetra Tech assisted the Water District in obtaining state and 
federal funding for the project. 

The new water plant employs state-of-
the-art ultrafiltration membrane filtration 
and granular activated carbon (GAC) 
filters. Tetra Tech performed a pilot study 
of these two “Best Available Technology” 
processes at the request of Kentucky 
Division of Water (KDOW). The new plant 
includes upgrades to the existing raw 
water intake, new raw water main 
extension, new rapid mix, flocculation, 
and sedimentation facilities, submerged 
ultrafiltration system, split treatment 
granular activated carbon absorption, 
chlorination, fluoridation, new clearwell, 

new high service pumps serving two separate pressure zones, new administration buildings, sludge lagoons, 
and site improvements. Construction began in August 2009 and the new facility has been operating since 
August 2011. 



 

 6  May 9, 2024 

Project 4 

Project Name: UF Surface Water Treatment Plant 

Client Name: Eagle Pass, Texas Client Address: Eagle Pass, TX 

Client Contact Name:  Jorge Barrera Client Telephone:  830 773 2351 

Client Email: jbarrera@epwaterworks.org Project Value: over $2.5 MM 

Scope/Project Description: 

Tetra Tech has been involved with bringing clean, safe drinking water to Eagle Pass, Texas, for almost 20 
years. In 2002, Tetra Tech conducted an extensive evaluation of the Eagle Pass Water Treatment Plant as 
part of Eagle Pass Water Works System’s (EPWWS) regional water supply expansion program. The results 
of the evaluation recommended the construction of a new 15 MGD, expandable to 19 MGD, surface 
water treatment plant on the Rio Grande River. Pilot testing was completed, resulting in the selection of 
an ultrafiltration (UF) membrane system using an equipment pre-purchase process and based on the 
lowest life-cycle cost, including membrane replacement, chemical feed, and energy costs. 

The facility was designed, constructed, and began operation in 2007. Features of the UF Surface Water 
Treatment Plant, designed by the Tetra Tech team, consisted of upgraded raw water and reservoir 
pump stations, solids contact clarifiers, alum and polymer chemical feed systems, sludge ponds and 
pump station, UF system, chlorination building, dual zone finished water pump stations, and two 0.5 MG 

finished water steel reservoirs. Our team 
also design a SCADA system to include the 
treatment plant and the outlying surface 
water reservoirs. 

 

The project included electrical, 
instrumentation and controls (I&C) design 
for the expansion of the raw water and 
finished water pump stations and the 
treatment plant. Electrical services 
included installation and replacement of 
variable frequency drives and Soft Starter 
for pumps up to 400hp. I&C services 
included replacing aged field 
instrumentation and upgrade of the 

existing Allen-Bradley FlexLogix PLCs to CompactLogix PLCs; updating the existing ContolLogix PLC to 
current version; and upgrading SCADA HMI to Rockwell FactoryTalk View SE.  

The river intake structure of the 15 MGD Eagle Pass Water Treatment Plant utilizes a traveling screen to 
prevent debris and floating algae from clogging the 48-inch diameter intake pipe and the pumps that 
supply raw water to UF membrane skids. The traveling screen is a hydraulically driven model 
manufactured by US Filter with screens measuring 3 feet in width and 19 feet in depth. The screen is 
located on the bank of the Rio Grande River approximately 10 feet above the normal river level elevation. 
The hydraulic nature of the drive system allows the screen to be subjected to submergence in the event 
of flooding. A crescent shaped concrete wall protects the screen from floating debris during flooding 
events and a corrosion resistant stainless-steel cage protects it from vandalism. 

 



 

 7  May 9, 2024 

 

 

 

 

Project 5 

Project Name: Southeast  Water Treatment Plant 

Client Name: Huntsville Utilities Client Address: Huntsville, Alabama 

Client Contact Name:  Frederick Mucke, PE Client Telephone:   256 535 1200 

Frederick.mucke@hsvutil.org Project Value:  

$74,860 (pilot study),  
$4.6M (design),  
$3.7M (construction admin),  
$250,000 (Hampton Cove) 

Scope/Project Description: 

Tetra Tech was selected to provide design, permitting, and construction services for the Southeast Water 
Treatment Plant (WTP). Huntsville Utilities currently operates two surface water treatment plants that treat 
water from the Tennessee River. As a result of high seasonal demands, the Utility decided to begin planning 
for a third surface WTP in 2005. Tetra Tech performed a site selection study in 2006 to assist with 
determination of the location of the new WTP and raw water source. The study recommended that a new 
raw water intake be located on Guntersville Lake and that property be purchased north of the site for the 
construction of the new WTP site.  

 

Tetra Tech was later selected to 
provide the pilot study, final design, 
permitting and construction 
management services for the 
Huntsville Utilities Southeast Water 
Treatment Plant Program which 
included four main projects: 1) 
Southeast Water Treatment Plant 
with an initial phase of 24 MGD 
(master planned for 96 MGD), 2) Raw 
Water Intake Pump Station 3) Raw 
Water Main and 4) Finished Water 
Main.  The Hampton Cove Water 
System improvements were added 
to the project during construction as 
an Owner added scope item 
 

 



 

 8  May 9, 2024 

Personnel 
The proposed Tetra Tech water team is uniquely qualified to support the Water Treatment Plant design 
project for DCR at the DCC&J. The proposed team has executed several projects from feasibility study to 
detailed design and construction for similar applications at municipal and industrial facilities across the US. 
We also support permitting on these projects and are familiar with the local, state and federal regulations to 
successfully execute these projects in a timely manner.  

The Tetra Tech team has experience performing feasibility studies and design of surface water treatment 
systems for potable water use. Projects typically include lift stations, conveyance, clarifiers with chemical 
addition (lime, alum, bleach), filtration, disinfection, and distribution. 

Tetra Tech’s experience would be directly applicable for identifying upgrades and perform the engineering 
design for the new water treatment plant at the DCC&J. 

Tetra Tech proposes the following team for the Engineering Services for the Water Reuse Expansion 
Project: 

 

Rangesh Srinivasan, PhD, P.E, Project Manager 
Rangesh is a Senior Environmental Engineer with over 17 years of experience in industrial water and 
wastewater treatment. He will serve as the project manager and lead engineer. He has been involved in a wide 
variety of consulting and design projects for refining, petrochemical, mining, power, and manufacturing.  

 

DCC&J  Project Manager 

TETRA TECH PM
Rangesh Srinivasan, 

PhD, PE

PROCESS
Rangesh Srinivasan, 

PhD, PE
Maria Arenas, PE

MECHANICAL
[...]
2020. Senior Process Engineer. Project consisted of treatment facilities, conveyance pipelines, and improvements to 
existing pump stations and distribution facilities to integrate a new 48.6 MGD potable water supply source into the 
utility’s potable water distribution system. Treatment was provided to make the water quality compatible with the 
existing sources of supply. Treatment included injection of carbon dioxide for pH adjustment, lime addition with 
saturators (solids contactors) for calcium remineralization, dual media pressure filters, sodium hypochlorite and 
fluoride addition. The project specifications called for a minimum calcium level in the finished water to maintain 
optimum corrosion control. To optimize the level of calcium remineralization while minimizing creation of turbidity 
prior to filtration, a series of 22 separate jar tests were performed. The jar tests performed included the use of 
different strength lime solutions, varying lime doses, varying initial Langelier Saturation Indices and pH adjustment 
with carbon dioxide. Responsible for development of the tests, performed the jar tests, performed routine analysis of 
the solutions after treatment and prepared summaries and presentations of the results. Recommended design criteria 
for the full-scale design and managed the full-scale design. 

Advanced Water Treatment Demonstration Program, Phase 2, Hillsborough County, FL. 2017–2019. Senior 
Process Engineer/Quality Control. Development of the basis of design report, design drawings, technical 
specifications and permitting assistance for bidding and construction of a pilot scale indirect potable reuse treatment 
facility. The pilot facility will include pasteurization, biologically active carbon filtration, ultrafiltration, reverse 
osmosis, UV advanced oxidation process, calcite contactors and all supporting chemical feed systems and controls.  

Buena Ventura Lakes Water Treatment Plant Full-Scale GAC Pilot, Toho Water Authority, Kissimmee, FL. 
Technical Advisor. Toho Water needed to provide service from their Buena Ventura Lakes WTP to an area outside 
of its normal service area which caused THMs to exceed the regulatory limit and the Florida Department of 
Environmental Protection requested the utility take corrective action to lower the concentrations. GAC treatment 
was considered as an alternative that could be implemented quickly within the constraints of the existing plant site. 
The full-scale installation was proposed as a pilot test to expedite permitting. Four 20,000-pound carbon contactors 
were installed operating in parallel. Water quality and supplemental disinfection byproduct (DBP) testing was 
performed during the initial 90-day operating period. Review, comment and editing of the testing plan and final 
report were provided along with directions for the DBP testing and a GAC isotherm test to estimate the carbon usage 
rate. A data analysis report and modelling of carbon change out frequencies versus TOC removal was prepared to 
assist the utility with ongoing operation and optimization of system performance. 

Integrated Utility Master Plan, Palm Beach County, FL. 2019–2020. Water Facilities Lead. Developing an 
Integrated Utility Master Plan that guides the operations, maintenance, and capital improvements of the utility 
through 2050. The project is focused on developing a process rather than a document that leverages the County’s 
CMMS, SCADA, and GIS information to identify issues and develop effective solutions for implementation. The 
goals and metrics will align with and support the County’s goal to achieve ISO 55001 certification in Asset 
Management. 

Shingle Creek Treatment Study, Toho Water Authority, Kissimmee, FL. Feb. – Apr. 2019. Technical Manager. 
Tetra Tech evaluated the technical and economic feasibility of producing potable water from Shingle Creek by 
means of a treatment system, including refurbishment of the existing Actiflo system. The study found that Toho's 
existing water use permit for 6 MGD of surface water from Shingle Creek, near the South Bermuda Water 
Reclamation Facility (WRF), could be developed as a potable water supply source via construction of surface water 
treatment processes near the South Bermuda WRF site. 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 4 

North County Regional Water Treatment Plant Degasifier and Turbidity Evaluation, Collier County, FL. 
2020–2021. Lead Investigator. Reviewed existing information and previous evaluations, investigated potential 
causes of turbidity spikes, performed field sampling and analysis, identified potential causes, and developed 
potential alternatives to help address turbidity spikes. 

Judge Farms Alternative Water Supply Feasibility Analysis, Toho Water Authority, Kissimmee, FL. 2020. 
Technical Adviser. The Judge Farms Reclaimed Water Augmentation Facility, a proposed 135-acre water storage 
reservoir to serve as an alternative water supply system for Toho Water Authority, will accept surface and 
stormwater flows from three main tributaries. Toho Water Authority applied for and received a water use permit 
(WUP) for the Judge Farms Reclaimed Water Augmentation Facility from the South Florida Water Management 
District, allowing for withdrawal of up to 8.22 MGD AADF per day and maximum 500 MG per month. The WUP 
classifies the Judge Farms reservoir for public access supply; however, Toho Water Authority requested a 
modification to the WUP to supplement their reclaimed and potable water supply systems on an as needed basis. To 
support the WUP modification, Tetra Tech identified a potential site for the location of a potable water treatment 
facility using the Judge Farms reservoir as a source water supply as well as developing alter. 

Potable Water Chlorination Protocol Development, Pasco County, FL. 2020. Senior Project Manager. The 
County currently receives potable water from Tampa Bay Water (TBW) and distributes it through customers 
through a large network of potable water mains. The water from TBW is disinfected via chloramines. The County 
would like to implement a ‘free chlorine conversion’ for the Shady Hills service area, which involves turning the 
ammonia feed off and increasing the free chlorine dosage to provide disinfection and an appropriate residual. Tetra 
Tech assisted the County with development of a free chlorine implementation protocol. 

Direct Potable Reuse Demonstration Test System Design and Operations, Daytona Beach, FL. 2018-2022. 
Quality Control Review. Identified routine water quality data collection requirements for the demonstration to 
support the future full-scale DPR facility. Reviewed and recommended online monitoring tools for demonstration. 
Evaluated the potential of online monitoring tools to minimize the size of engineered storage buffers, potentially 
saving $1.5M in capital cost. Predicted finished water quality impacts of DPR blending advanced purified water 
with the City’s existing ozone and lime-softening water treatment plant process.  

Water Pump Stations, Phosphate, Electrical and Instrumentation Upgrades, Kalamazoo, MI. 2019–2021. 
Process Leader. The City retained Tetra Tech to design upgrades to the phosphate storage, chemical pumps, and 
antiquated instrumentation and electrical controls at 15 pump stations. Improvements will include potential changes 
to the chemicals the City uses for corrosion control. In addition, Tetra Tech will design an automated system to 
allow for real-time measurement of chemicals in the water and treatment of the water. The current opinion of 
probable construction cost is $6.5 million. Improvements are scheduled to be operational in 2021.To support 
selection of a corrosion inhibitor product for lead corrosion control for the full-scale facilities in 2020 performed a 
bench scale lead solubility test for six weeks to test five different corrosion control products. Prepared the testing 
plan, procured equipment, obtain Michigan EGLE approval, and prepared the final report. 

Pine Valley/McCullough Facility Plan, Colorado Springs, CO. 2018–2019. Technical Advisor. Project included 
a review and condition assessment of the assets at the two existing surface water treatment plants, updated hydraulic 
analysis of the facilities, process performance analysis and a proposed capital improvements plan. 

Taste and Odor Study, City of Adrian, MI. 2019. Senior Process Engineer. Reviewed existing treatment data for 
the existing facility treating a blend of surface and groundwater and developed immediate and potential long-term 
alternatives for taste and odor compound reduction. Performed bench scale jar tests to look at separation of the 
surface water and groundwater treatment using ferric sulfate coagulant, potassium permanganate and PAC on the 
surface water, softening the groundwater and combining the two streams before filtration.  

Lake Lanier Filter Plant Pretreatment Improvements, Gwinnett County, GA. 2017–2018. Senior Process 
Engineer for the modifications to the rapid mixers and flocculators, updating of the standard operating procedures 
for this process, and performance of a streaming current detector demonstration study. 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 5 

McCarty Ranch Master Water Supply Plan, City of Port St. Lucie, FL. 2017–2019. Project Manager. The 
project includes creating 30-year growth projections for the water, wastewater, and reclaimed water systems; 
determining future water supply needs over the planning period; evaluating the capacity of the existing sources of 
supply; updating the system hydraulic models; developing future water supply alternatives; performing a cost and 
non-cost evaluation of alternatives; and preparing a conceptual layout and cost estimate for the selected water supply 
alternative. Future water supply alternatives evaluated included expansion of the brackish water wellfield, indirect 
potable reuse, seawater desalination, and withdrawal of surface water from the C-23 canal for storage in a reservoir, 
treatment facility, and ASR facility proposed to be constructed on the 3,900-acre McCarty Ranch site owned by the 
City as a water supply alternative. Provided a cost budget phasing plan and schedule for the selected alternative. 

Lime Reclamation Facility Improvements, Department of Dayton, Dayton, OH. 2015–2018. Technical Lead. 
Performed a solids mass balance of the expanded facilities to determine sizing of the receiving station, thickening, 
blending, equalization storage and dewatering facilities to feed the lime kiln and the storage required to handle the 
quicklime produced. Worked on the design of the full-scale facilities. Construction Cost: $9M.  

TA 13 Water Supply and Interim Facilities Planning (20-Year), Miami-Dade Water and Sewer Department, 
FL. 2017–2020. Senior Process Engineer responsible for the alternatives development, analysis, and evaluation to 
develop the future facilities plan for the 225.0 MGD Hialeah-Preston water treatment plant lime softening facilities. 
Performed a statistical analysis using Monte Carlo simulation to assess the reliable capacity of each facility versus 
exceedance probability. 

Cook County Jail Water Management Planning Document, Chicago, IL. 2017. Project Manager for the 
preparation of a water safety management plan for the Cook County Jail complex following the World Health 
Organization guidelines for water safety plans. Services included a site visit to review all the water systems in each 
of the buildings in the complex including domestic hot and cold water, heating, chilled water, fire, and steam. All 
potential health hazards were identified in each building and control measures were recommended to minimize risks 
to the jail population and employees. 

Water Treatment Plant #3 Reverse Osmosis Addition, City of Clearwater, FL. 2017–2018. Project Manager. 
Due to increases in the raw water total dissolved solids (TDS) the City needed a method to reduce the finished water 
TDS to be able to use all the existing wells. The project includes the design and permitting of a 1.5 MGD reverse 
osmosis treatment facility, associated chemical feed and storage facilities, 10,000 linear foot concentrate disposal 
force main, and site improvements to the City’s existing Water Treatment Plant #3. 

Reverse Osmosis Water Treatment Plant Nos. 1 and 2 Fluoride Addition, City of Clearwater, FL. 2016–2017. 
Senior Process Engineer/Engineer of Record. Addition of fluoride storage and feed systems at the City’s Reverse 
Osmosis Water Treatment Plants 1 and 2. Services included the preparation of a preliminary design report, final 
design documents, and obtaining required environmental regulatory permits.  

City Water Analysis Study, University of Michigan, Ann Arbor, MI. 2015 – 2017. Lead Investigator. Corrosion 
control water analysis study to assess plumbing system failures on the University of Michigan main campus, 
especially of copper and brass in the domestic hot water system. Project efforts included a review of existing 
records, survey of the University maintenance staff, collection and materials analysis of failed plumbing fixtures, 
and onsite water quality sampling. Reviewed failed plumbing samples and supervised materials analysis. Analyzed 
data and prepared a written report explaining evidence in support of observed plumbing failure mechanisms 
including dezincification of brass, corrosion of tin solder joints, scaling by zinc and copper solids, and general 
copper corrosion. Provided recommendations to improve the University specifications. Evaluated nine corrosion 
control alternatives, including phosphate corrosion inhibitor addition, estimated implementation costs, and presented 
a plan for pilot testing phosphate inhibitors as the preferred corrosion control approach.  

Harmony Water Treatment Plant Disinfection By-Product Technology Review, Toho Water Authority, 
Kissimmee FL. 2017. Project Manager. Review of technologies for disinfection by-products (DBPs) control for the 
Harmony water treatment plant as an alternate to the existing MIEX system. Services included the identification and 
listing of over 14 different treatment technologies to control or reduce disinfection by-product formation. A 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 6 

description and summary of each technology was developed to describe their application, performance, limitations, 
reliability, design criteria, equipment suppliers, cost, and example installations. Phased improvements were 
recommended for implementation of facilities to improve disinfection by-product compliance. 

Water System Corrosion Control Analysis, City of Kalamazoo, MI. 2016–2017. Lead Investigator. Lead 
Investigator for desktop analysis and review of the current corrosion control practices. The City was considering 
changing the corrosion control chemical to an orthophosphate-based solution to pro-vide a higher level of corrosion 
control against lead and other metallic components within the distribution system. The City retained Tetra Tech to 
develop a recommendation relative to the product(s) that would be appropriate for their system. The review of 
corrosion control practices and recommendation for a liquid phosphate corrosion inhibitor included the following: 
recent lead and copper tap sampling results, water quality from each source individually and of blends, USEPA and 
AWWARF water quality information, and information from corrosion control treatment manufacturers. 

Water System Master Plan, City of Atlanta Watershed Management Department, Atlanta, GA. 2012–2013. 
Technical Advisor for water system master plan including 50-year CIP planning for the City of Atlanta whose 
system includes the following major components: two intake structures, two raw water pumping stations, three 
reservoirs, three treatment plants with a total permitted capacity of 246.5 MGD, 15 pump stations, 12 storage tanks, 
5 major administrative facilities and approximately 2,700 miles of water mains. The master plan included an 
analysis of system-wide and plant redundancy and reliability constraints and pressure zone refinement. A 
WaterCAD hydraulic model was developed to evaluate 3,000 miles of pipes. 

Sodium Hydroxide Feed System, City of Tarpon Springs, FL. 2017–2018 Project Manager. Design, permitting 
and construction services for the addition of a sodium hydroxide storage and feed system at the existing City of 
Tarpon Springs reverse osmosis water treatment plant for post treatment final pH adjustment of the finished water. 

Alternative Water Supply Design/Build, City of Tarpon Springs, FL. 2012–2015. Design Manager for design 
and technical services associated with the design/build construction of the City’s 6.4 MGD alternative water supply 
facility. The facility is designed to accommodate high salinity brackish water, 16,000 mg TDS/L, from a group of 15 
Floridan aquifer supply wells and includes three 2.0 MGD reverse osmosis skids, degasification, biotrickling filters 
for odor control, chlorine contact, transfer pumping, 5 MG ground storage reservoir, and high-service pumping. Raw 
water system and reverse osmosis skids are designed using duplex stainless steel to accommodate high salinity and 
seawater membranes. Services included preparing the final design, services during construction, and facility startup 
and testing. Construction cost: $35.9 M. 

City Water Analysis Study, University of Michigan, Ann Arbor, MI. 2015–2017. Lead Investigator. Corrosion 
control water analysis study to assess plumbing system failures on the University of Michigan main campus, 
especially of copper and brass in the domestic hot water system. Project efforts included a review of existing 
records, survey of the University maintenance staff, collection and materials analysis of failed plumbing fixtures, 
and onsite water quality sampling. Analyzed data and prepared a written report explaining evidence in support of 
observed plumbing failure mechanisms including dezincification of brass, corrosion of tin solder joints, scaling by 
zinc and copper solids, and general copper corrosion. Provided recommendations to improve the University 
specifications. Evaluated nine corrosion control alternatives, including phosphate corrosion inhibitor addition, 
estimated implementation costs, and presented a plan for pilot testing phosphate inhibitors as the preferred corrosion 
control approach. Reviewed failed plumbing samples and supervised materials analysis. 

Cypress Lake Water Treatment Plant, Toho Water Authority, Kissimmee, FL. 2013–2014. Process Team 
Leader for the preparation of the conceptual and preliminary design reports, cost budgets, and schedules for a 
proposed 34.0 MGD regional reverse osmosis water treatment supply facility, raw water supply well field, and deep 
injection well disposal system.  

Rivanna Water & Sewer Authority Value Engineering Study, Charlottesville, VA. 2014. Process Team 
Member of Robinson, Stafford & Rude, Inc., value engineering team contracted to perform value engineering study 
of proposed project to add granular activated carbon to three existing water treatment plants to control disinfection 
by-product formation. 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 7 

Alexander Orr Jr. WTP Process Optimization Study, Miami-Dade County Water and Sewer Department, 
FL. 2013–2014. Project Manager responsible for Tetra Tech’s work as subconsultant to HDR for bench scale 
testing, field testing, review of plant operating information, development of water quality goals, and development of 
alternatives to optimize the cost-effective operation of the lime softening and stabilization process for this 262.0 
MGD facility. 

Southeast Water Treatment Plant, Huntsville Utilities, AL. 2010–2017. Technical Leader responsible for the 
facility layout and process design of a surface water treatment facility with an initial capacity of 24.0 MGD and an 
ultimate capacity of 96.0 MGD. The water treatment plant obtains raw water from the Guntersville Reservoir 
segment of the Tennessee River. 

Bench Scale and Pilot Testing Program, Huntsville Utilities, AL. 2010–2011. Project Manager responsible for 
the development and implementation of a bench and pilot scale testing program to test the effectiveness of a variety 
of treatment methods including ion exchange, granular activated carbon, PAC, MIEX, and MIOX for the removal of 
disinfectant by-product precursors and reduction of finished water disinfection by-product concentrations. 

Fort Detrick Water Treatment Plant and Supplemental Water Storage 30 Percent Value Engineering Study, 
Frederick, MD. 2010. Process Team Member. Served on value engineering team contracted to the U.S. Army 
Corps of Engineers to perform a value engineering study of the proposed upgrades and repairs to the existing Fort 
Detrick 4.0 MGD surface water treatment plant and the proposed 2.0 MG supplemental storage and pumping facility 
projects. 

Alternative Water Supply Blending Study, Orange County Utilities, FL. 2009–2014. Technical Leader. 
Blending study to determine the best method and required treatment to accept a supplemental source of water from 
another utility treating both surface and groundwater. Services included development of sampling programs to 
determine the quality and efficiency of the other utility’s treatment at various stages in the process; bench scale 
testing; laboratory analysis to determine total organic carbon and disinfectant by-product removal by membranes, 
MIEX, and granular activated carbon; and development and costing of blending and treatment alternatives. 

Development and Implementation of a DBP Treatment Bench Scale Testing Program for the Sergio Cuevas 
Water Treatment Plant, Puerto Rico Aqueduct and Sewer Authority (PRASA), San Juan, Puerto Rico. 2014. 
Technical Advisor to perform a bench scale study to test the effectiveness of various treatment techniques to reduce 
the level of disinfection by-products. The bench scale study scope included the testing of different alternatives for 
removal of total organic carbon and reduction of disinfection by-products in the finished water including: powdered 
activated carbon, granular activated carbon, fixed bed ion exchange, MIEX®, chlorine dioxide, and permanganate. 
Tetra Tech also performed limited bench scale coagulant optimization testing. 

Development and Implementation of a DBP Treatment Bench Scale Testing Program for the Betances Water 
Treatment Plant, Puerto Rico Aqueduct and Sewer Authority (PRASA), San Juan, Puerto Rico. 2014. 
Technical Advisor to perform a bench scale study to test the effectiveness of various treatment techniques to reduce 
the level of disinfection by-products. The bench scale study scope included the testing of different alternatives for 
removal of total organic carbon and reduction of disinfection by-products in the finished water including: powdered 
activated carbon, granular activated carbon, fixed bed ion exchange, MIEX®, chlorine dioxide, and permanganate. 
Tetra Tech also performed limited bench scale coagulant optimization testing. 

Groundwater Replenishment (GWR) Feasibility Study and Advanced Pilot Plant Demonstration, City of 
Clearwater, FL. 2010-2011. Technical Leader responsible for oversight of the development of the preliminary 
process layout and cost estimates for a 3.0 MGD treatment system to convert reclaimed water from the Northwest 
wastewater treatment plant to suitable quality for injection into the potable water aquifer to supplement the drinking 
water supply. 

Shell Creek Water Treatment Plant Reverse Osmosis Addition, City of Punta Gorda, FL. 2014–2021. 
Technical Leader. Responsible for supervision and oversight. The project includes the final design of a brackish 
reverse osmosis (RO) treatment facility to provide low total dissolved solids (TDS) permeate for blending with TDS 
treated surface water containing seasonally elevated TDS. Ongoing services to be provided for the project include 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 8 

final design, permitting, and construction administration for the proposed 4.0 MGD expandable to 8.0 MGD RO 
treatment facilities. The proposed improvements include conversion of existing Aquifer Storage and Recovery wells 
to be used for RO supply wells and construction of an on-site deep injection well. The proposed RO treatment 
facilities will be located on undeveloped land at the existing 10.0 MGD surface water treatment plant site. 

Alexander Orr Jr. WTP Facility Assessment, Miami-Dade County Water and Sewer Department, FL. 2008–
2009. Project Manager. Responsible for Tetra Tech’s work as subconsultant for the on-site inspection and evaluation 
of the 262.0 MGD lime softening water treatment plant including mechanical, HVAC, electrical, and 
instrumentation systems. 

Seawater Desalination Feasibility Study, Port St. Lucie, FL. 2008–2009. QA/QC Lead. Feasibility study that 
included the development of alternative site locations, intakes, concentrate disposal, process layouts, and cost 
analyses for a future seawater desalination facility of 10.0 MGD expandable to 50.0 MGD. 

4.0 MGD Water Treatment Plant, Ohio County Water District, KY. 2007–2011. Technical Leader responsible 
for the development of process alternatives and preparation of comparative cost estimates for alternatives to expand 
the existing surface water treatment plant from 2.6 to 4.0 MGD and reduce total haloacetic acids (TTHAs) in the 
finished water to meet the Stage II D/DBP disinfection by-product rule. Also, responsible for value engineering and 
completion of the final design, which included modifications to the existing surface water intake structure and 
conventional coagulation/flocculation process followed by 4.0 MGD submerged ultrafiltration membranes and split 
treatment granular activated carbon. 

Al Rusafa Water Treatment Plant, Baghdad, Iraq. 2008. Process/Mechanical Engineer. Responsible for review, 
quality control, value engineering, and proposal preparation services provided to El Concorde Construction, Ltd., 
Amman, Jordan, for the design required for the tendering of a design-build proposal for the El Rusafa water 
treatment plant. The project included a new surface water treatment plant to be constructed in five phases to provide 
an initial capacity of 455.0 mld (120.0 MGD) and a buildout capacity of 2,275.0 mld (600.0 MGD). The project 
included the design of the 670.0 MGD intake structure on the Tigris River, which was the source of raw water for 
the project. 

James E. Anderson Water Treatment Plant Expansion, City of Port St. Lucie, FL. 2006–2009. Engineer of 
Record. Project included the construction of seven Floridan aquifer supply wells, one blend well, and the addition of 
seven 2.0 MGD reverse osmosis skids, addition of feed and blend micron filters, expansion of the chemical feed 
system, and expansion of the degasification and odor control facilities to increase the capacity in three construction 
milestones from 6.0 to 22.0 MGD. 

Consulting Engineer’s Report, City of Palm Bay, FL. 2005. Engineer of Record. Preparation of the engineer’s 
report for the $17,260,000 City of Palm Bay, Florida, Utility System Improvement Revenue Bonds, Series 2005 to 
fund the construction of additional wastewater treatment capacity and wastewater collection/transmission system 
extensions. Services included preparation for and participation in rating agency presentations to the bond 
underwriters and insurers to support the bond issuance.  

South Regional Reverse Osmosis Water Treatment Plant, City of Palm Bay, FL. 2000–2006. Program Manager 
for the conceptual layout, cost estimating, exploratory well program, and preliminary and final design for the 
construction of a new 4.0 MGD expandable to 10.0 MGD reverse osmosis facility to treat brackish water from the 
upper Floridan Aquifer. 

Deep Injection Well, City of Palm Bay, FL. 2002–2009. Engineer of Record responsible for preparation of 
permitting documents, preliminary and final design, and construction services for the construction of a Class I tube 
and packer design injection well, dual zone monitoring well, 5.0 MG concentrate holding pond, and concentrate 
pumping station to serve the South Regional utility site. 

Regional Reservoir—Ace USA Builders Risk Claim, Tampa Bay Water, FL. 2003–2005. Technical Expert. An 
extreme rainfall event occurred during the construction of the Tampa Bay water regional reservoir and intake 
structure in December 2002 that caused a large quantity of material to be deposited inside the reservoir footprint and 



 
 

James E. Christopher, PE, BCEE 
Vice President 

 

 
 Christopher, Page 9 

the requirement to construct a temporary treatment system to remove, treat, and discharge the highly turbid water to 
allow removal of the sediment deposits and continuation of the reservoir and intake structure construction. 
Responsible for reviewing construction activities before and after the December 2002 rainfall event, design and 
operation of the temporary treatment system, and the quantities of runoff produced, stored, and treated. 
Responsibilities also included reviewing and analyzing the contractor’s claim and providing an expert opinion to the 
insurance company relative to the settlement of the claim. 

Consulting Engineer’s Report, City of Palm Bay, FL. 2001. Engineer of Record responsible for the preparation of 
the engineer’s report for the $25,000,000 City of Palm Bay Utility System Capital Improvement Revenue Bonds, 
Series 2001 to fund the construction of the South Regional water treatment plant. Services included preparation for 
and participation in rating agency presentations to the bond underwriters and insurers to support the bond issuance.  

Water Expansion Program, City of North Miami Beach, FL. 1999–2009. Program Manager. The water program 
was initiated so the City could become independent of Miami-Dade Water and Sewer Department as a source of 
finished water to serve its customers. The program included the expansion of the existing Biscayne Aquifer 
wellfield, construction of a new Floridan Aquifer brackish water supply, construction of a deep injection well, 
increasing the City’s water use permit from 17.67 to 41.0 MGD, and the construction of a new membrane treatment 
facility at the site of the existing Norwood-Oeffler WTP. The new membrane facilities included sand separators, 
micron filtration, pre- and post chemical feed systems, three 3.0 MGD nanofiltration skids, three 2.0 MGD reverse 
osmosis skids, degasification and odor control facilities, blending of water from five different sources, a new 
prestressed concrete storage tank, new high-service pumping facility, and a new operations building and laboratory. 
Construction Cost: $39 M. 

Corkscrew Lime Softening Water Treatment Plant Expansion, Lee County, FL. 2001–2006. Project Manager 
responsible for preliminary and final design, permitting, and construction administration services for the expansion 
of the existing 10.0 MGD lime softening plant to 15.0 MGD. The project included the design of a new aerator, lime 
silo and slaker, solids contact unit, recarbonation basin, dual media filters, and the expansion of chemical feed, 
transfer pumping, and sludge lagoon systems. Construction Cost: $9.8 M. 

LTC Reverse Osmosis Water Treatment Plant Phase 2, City of Port St. Lucie, FL. 2000–2003. Senior Project 
Manager responsible for oversight of exploratory Floridan Aquifer well program, design, and construction of four 
new supply wells, preliminary and final design of a 6.0 MGD reverse osmosis facility expandable to 20.0 MGD, 
permitting, and construction administration. 

LTC Reverse Osmosis Water Treatment Plant Storage & Pumping Phase, City of Port St. Lucie, FL. 2001–